4/27/04

DWGH# LMC4-5-640HP

REF.NO.

© WO ~N~N~NDOEWWNNN =

10
10
10
11
11
11
12
12
12
13
14
14
14
15
15
15

A
%
A
B

| DESCRIPTION

AFRAME

BACKBRACE 4' 44-1/2"

BACKBRACE 5' 51"

BACKBRACE 6' 62"

TAILWHEEL AFRAME 1-3/8" 4' 25-3/4" .
TAILWHEEL AFRAME 1-3/8" 5 & 6'

TAILWHEEL HEIGHT ADJUSTER a
AFRAME SUPPORT .

TOP AFRAME SPACER  (BACKBRACE SPACER)
DECK4" |
DECK 5 - o

DECK &'

'BOTTOM AFRAME BOLT 5/8 X 1-3/4 #2 W/N&LW
'BOTTOM AFRAME BOLT 5/8" NUT

BOTTOM AFRAME BOLT 5/8"' LOCKWASHER
CAT I LIFT PIN W/N&LW INCLUDED

AFRAME SUPPORT BOLT 5/8 X 1-3/4 #2 W/N&LW
'AFRAME SUPPORT BOLT 5/8" NUT

~ AFRAME SUPPORT BOLT 5/8' LOCKWASHER

'BACKBRACE REAR BOLT 5/8" LOCKWASHER

GEARBOX BOLT 5/8 X 2 #5 W/LN&LW

‘GEARBOX BOLT 5/8" LOCKNUT

GEARBOX BOLT 5/8" LOCKWASHER -
AFRAME TOP BOLT 5/8 x 4 #2 W/N&LW
AFRAME TOP BOLT 5/8" NUT )
'AFRAME TOP BOLT 5/8" LOCKWASHER
GREASE FITTING
HEIGHT ADJUSTER BOLT 5/8 X 1-3/4 #2 W/N&LW
HEIGHT ADJUSTER BOLT 5/8" NUT

HEIGHT ADJUSTER BOLT 5/8" LOCKWASHER

'BACKBRACE REAR BOLT 5/8 X 2 #2 W/N&LW
BACKBRACE REAR BOLT 5/8" NUT

4 40HP UPLATE
5 40 HP UPLATE

6 40HP UPLATE

1-3/8 TAILWHEEL RETAINER

E

= ™ A Y

ENF SESLSILSIES IS TESIE ST N ) RS PRy S ey DN SIS Sy

N\Mmmr\)mi—n—xf—»—a

PART #
AFRAMELMCSTANDA
'BACKBRACELMC&WS
BACKBRACE540LMC
BACKBRACEL640LMC
TWAFRAMELMC
TWAFRAMES5-640LM

TWHEIGHTADJBOHP
LMCAFRAMEBRACES

CUTTERDECKLMC4

_ CUTTERDECKLMCS
CUTTERDECKLMC8
 HBS5/8X1-3/4G2
NUT5/8
LOCKWASHERS/SIN

~ LIFTPINCATI
 HBS/8X1-3/4G2

NUT5/8
_LOCKWASHERS/8IN
HB5/8X2G5

~ NUTS/8REVLOCK
LOCKWASHERS/8IN
HBSBX4G2
NUT5/8
LOCKWASHERSIBIN
T7605

HBS/BX1-34G2
NUTS/8
LOCKWASHER5/8IN
HB5/8X2G2

- NUT5/8
LOCKWASHER5/8IN

 UPLATE1/4X12X18

UPLATE1/4X12X24

UPLATE1/4X12X36

TWYOKERET1 -318

Equipment BOM's.xls

Page 1



[ mC CUAUTTER

¥ 5 ¢

Yo H7P .
smee]!

S PAE




P fep e
|
| | DWGH# PTOSIZE4(SMOOTH)
~ #['REF.NO. | - DESCRIPTION B QTY. B PART #
4 1 13/86SPLINEQR 1 -
| & 2 CROSS KIT COMPLETE B 2 | ) B B
| 3 OUTER TUBE YOKE B -
| 4 ELASTIC PIN OUTER B ] K B -
o 5 OUTER TUBE B i 1 B B
: 6 INNER TUBE - ] 1 -
: 7 |ELASTIC PIN INNER B 1 -
8  |INNER TUBE YOKE - ] 1 B B -
g PLASTIC SHEILD ( NOT SAME ON ALL UNITS-NEED TOBRAND OF PTO) | 1 | B B
10 |1 3/8 YOKE SMOOTH 1/2 PIN HOLE B B I B - e
11 1/2 X 3 1/2 HY BOLT W/N& LW GA - B _ 1 B ) B
12 |QR PIN (NOT SAME ON ALL UNITS-NEED TO KNOW BRAND OF PTO) 1
; o ‘hﬁ‘-'n' “:".{,'V‘“I”. ORI S 4

4/20/04

A\ :‘["’*'31':;,= FRRR

\iEEE

; f;fil?}‘!‘i;i A
il

il

PTO BOM's.xls

|

Page 1



DWG#PTOSIZE4(CLUTCH)

REF.NO. | - L ~ DESCRIPTION Qry. | PART #
1 13/86SPLINEQR - B - 1 - -
2 CROSSKIT e B ] 2 . . S
3 |OUTER TUBE YOKE o - 1 S
747 i El__ASTIC PIN_OUTER - - B ___1
5  OUTERTUBE - - I . B o
6 INNER TUBE B - I B
7 ELASTICPININNER . o ) I I o
8 INNER TUBE YOKE o _ S N P S -
8 _PI:ASTIC SH[E!_D (NOT SAME ON ALL _L_JNITS-NEED TO0 KNOW PTO BRAND)_ S - e
10 YOKE FLANGE - o R N o
11 |SPRING o - L I N
12 BEARING . o 1 N
13 |FRICTION DISC (CLUTCH) B - o 2 e
14 |HUBWITHFLANGE (2BOLT) o . 3 1 ) ) o
14 | HUB WITH FLANGE (1 BOLT) o B R B S
15 |COMPLETE BOLT B - kN - I
~ 16 \COMPLETE BOLT - ) I R e
~ 16 INTERNALDISC B - ) 1 S
17 |PRESSURE PLATE - _ o 1 B
_i@______COIVIPLE‘[E BOLT o - 7 _ - 8 -
19 QR PIN (NOT SAME ON ALL UNITS - NEED TO KNOW PTO BRAND 1

PTO BOM's.xls Page 1



DWG# STUMPJUMPER40HP

REF.NO. DESCRIPTION - ey, | PARTE

1 BLADEBOLTWN&W | 2 'SHORTBLADEBOL

2 _|40HP STUMPJUMPER 12 SPLINE TAPPERED , 1 STUMPJUMPERA4GH

3 LM350CUTTERBLADE B \ 2 |CUTTERBLADE31/2
3 |LM48CUTTERBLADE - 2 |CUTTERBLADE4FT
3 LMBOCUTTERBLADE @ CUTTERBLADESFT

.4 \LN‘?Z CUTTERBLADE 2 |CUTTERBLADEGFT

A HUB - 12 SPLINE TAPPERED (CAN BE BOUGHT SEPARATELY) 1 'HUBKIT-40HP

g

/

®

4/20/04 Stumpjumper BOM's.xls Page 1



4/20/04

DWGH# TWFORK1.375

REF.NO, |

- ~ DESCRIPTION R Qry. ~ PART #
1 TAILWHEEL FORK13/8 - i - 1
2 TAILWHEEL AXLEW/LN - 1 TWAXLE1X7 i
2 | TAILWHEEL AXLE LOCKNUT S - 1 _ NUTMINREVLOCK
3 FLATWASHER1-358 . FLATWASHER13/8|
4 FORKHOLDER S S 1 |FHBS/16X2 S
4 FORKHOLDER NUT S o 1 |NUTHME6
4 FORKHOLDER - B |COTTORPIN1/4X2
5 NONTAT WHEEL 1

NOTATWHEEL4X8

; PRl SEE

Tailwheel Fork BOM's. xls

Page 1



DWG# TWHUB1INBUSHING

DESCRPTION | QIY. | PART #

. _{_HUBHNCHBUSH!N@:_

1" BUSHING . [

BUSHING. |TWSTEELBUSHIN

12" FlNETHﬁE@NUﬂE\fyﬁX”i'777'_ R 4 |HB1/2X1G2F
1/2" FINE NUT

1
2
4 SRR s ———
) S |4 |NUT1/2FINEGR2 -
1/2" LOCKWASHER - ' - 4
1

,. S ~ |LOCKWASHER1/2IN
GREASE FITTING T7605

4/20/04

Tailwheel Hub BOM's.xls

Page 1



